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RTCO (HK) CO.,LIMITED .

ROOM 20A,KIU FU COMMERCIAL BUILDING,300 LOCKHART ROAD,WAN CHAI,HONG KONG

.

THIS REPORT IS TO SUPERSEDE TEST REPORT NO.SHAHG1608803001 DATE:2016/05/04..

The following sample(s) was/were submitted and identified on behalf of the clients as : CHROME PACKAGE  . 

SGS Job No. :  SHHL1704022573CW - SH  .

Date of Sample Received :  . 28 Apr 20172017
28 Apr 2017 - 04 May 2017 .Testing Period : .

Test Requested : . Selected test(s) as requested by client. .

Test Method : . Please refer to next page(s). .

Test Results : . Please refer to next page(s). .

Result Summary : .

Test Requested. Conclusion.

Bisphenol-A. PASS.

Serena Wang.

Approved Signatory . . .

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd..



Test Report. No. SHAHG1608803003  A01 Date: 12 May 2017. Page 2 of 4.

Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Description.

SN1. SHA16-088030.001 Transparent plastic bottle .

SN2. SHA16-088030.002 Transparent plastic lid .

Remarks :

(1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit

(3) ND = Not Detected ( < MDL )

(4) "-" = Not Regulated

Bisphenol-A.

Test Method : . Extraction by organic solvent, Analysis by HPLC-MS. .

MDLTest Item(s). Limit. Unit.

0.1. mg/kg.

001. 002.

0.1 ND ND

PASS PASS

Bisphenol-A.

Conclusion.

Notes :.

(1) The maximum permissible limit is quoted from the client requirements. .
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Sample photo: .

SHAHG1608803003  A01

SHA16-088030.001 .

SHAHG1608803003  A01

SHA16-088030.002 .
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SHAHG1608803003  A01

.

SGS authenticate the photo on original report only .

*** End of Report *** .


